



OIL, GAS
& CHEMICALS

Report No: M/0566B/03
Sample Description: One (1) samples of Materials as shown below
Company: C-Pak Pte Ltd
2304 Bedok Reservoir Road #04-01
Bedok Industrial Park C, Dou Yee Building
Singapore 479223

Sample Recd. Date 14/04/03
Date Tested 14/04/03
Date Reported 17/04/03

ANALYSIS REPORT

(3) CP33A Lot No: 216720-1

On analysis, the following results were obtained:-

<u>Test</u>	<u>Method</u>	<u>Results</u>
Cadmium (Cd), ppm wt	BS EN 1122:2001B (ICPAES)	< 5.0
Lead (Pb), ppm wt	EPA 3050B (ICPAES)	< 1.0
Hexavalent Chromium (Cr ⁺⁶), ppm wt	EPA 3060A (UV)	< 2.0
Mercury (Hg), ppm wt	Mercury Analyzer	< 0.5

This Analysis Report is for Sony.

SGS TESTING & CONTROL SERVICES SINGAPORE PTE LTD

Kai Wen
Laboratory Manager

Page 1 of 1

1) Tests performed in accordance with the latest issue of relevant test method unless otherwise indicated.
2) Unless specified, above results relate only to the items tested.
3) Precision parameters apply in the determination of the above results. Also refer to ASTM D3244-90a, IP 367 & Appendix E of IP Standard Methods for analysis & testing, for utilization of test data to determine conformance with specifications.
4) This report shall not be reproduced except in full, without the written approval of the laboratory.

SGS Testing & Control Services Singapore Pte Ltd | 20 Ayer Rajah Crescent #03-07 Singapore 139944 t +65 6778 1550 f +65 6779 5805 www.sgs.com

Member of the SGS Group (Société Générale de Surveillance)

All business is carried out and reported in accordance with our General Conditions of Business (see overleaf) unless otherwise agreed in a written contract.

